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Test Method  Test Date 11/24/2005 

Product # TCC-S, 8, 6, 1081, 1388 Pages   One of one 
 

Test Result: 

 2 85 37.5W / 78 minute 
     TCC-S 6 8.7 1088 1388 5  

 

 
  85  

Sample Heat Source A B  

1. TCC-S 6 58.5 47.4 43.1 0.353 

2. TCC-S 8 60.4 46.7 46.2 0.372 

3. 1081+BN 60.0 46.8 44.0 0.389 

4. 1388+BN 59.3 46.4 42.5 0.396 
5.  58.4 46.6 44.7 0.34 

 

 
 

  37.5W / 78 minute  

 
BN

6 8 6  

Sample  (  after 78 ) Sample surface (  after 78 )  

1. TCC-S 6 69.2 58.5/58.5 0.285 

2. TCC-S 8 70.5 59.2/57.2 0.328 

3. 1081+BN 72.7 59.5/54.7 0.416 

4. 1388+BN 73.5 61.3/55.3 0.405 
5.  73.5 63.0/58.2 0.344 

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, 
except in full, without prior written permission of the Company. 
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